FOO ®3IHLE3EM A/ ENGINE FITTINGS

Vi

FOO Aot 2=l  ENGINE FITTINGS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 30006-102110110 BOLT M10x1.25x110 12k 2 M10x1.25x110
02 A000-000201 BUSHING, ENGINE RN EEE 2
03 30203-102110 NUT M10x1.25 125 2 M10x1.25
04 6GU+#-030002-6000 ENGINE MOUNTING SHAFT AN Z st 2
05 30204-102810 NUT M10x1.25 125 2 M10x1.25




FO18i A & B/LOCK ASSY

2 V4 S

FO1-B  $dBE(#ltEER) LOCK KIT

Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 6GUV-011000-6002 LOCK KIT PEAES 1
02 30102-050012810 SCREW M5x12 85T 2 M5x12
03 30006-060016810 BOLT M6x16 12k 2 M6x16
04 6KJ0-010001 BOLT WrsLi2ie 2
05 6GU#-010010-6000 SEAT CABLE AR 1
06 30102-050008900 INNER HEX SCREW M5x8 AR EESLIRET 2 M5x8
07 30102-050025900 INNER HEX SCREW M5x25 A7~ EBEESLIRET 3 M5x25
08 6KMV-011020-B001 KEY $ARL 2




Y 75 2% 8 BR/MUFFLER COMP

A 4
FO2 jE/F==28 MUFFLER
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0700-022012 GASKET, EXHAUST PIPE HES BRI 2
02 0HU0-176000 OXYGEN SENSOR SUETRES 2
03 6GU#-021100-6000 EXHAUST PIPE HESEIREAN 1
04 8010-020001 NUT M8, MUFFLER JOINT iEE BRI SLIRRIM8 4 M8
05 6GU#-021400-6002 CLAMP 1 R H] 1
06 6GU#-021002-6000 SEAL SLEEVE 1, GRAPHITE AEZHEI 1
07 6GUV-021200-7000 FRONT MUFFLER BODY BUEAIEEAA 1
08 30204-080810 NUT M8 126 1 M8
09 6GU#-020002-6001 BUSHING HE 6
10 A000-020004 DAMPER, MUFFLER SR E hE 3
11 30006-080035810 BOLT M8x35 2ie 1 M8x35
12 6GU#-020001-6000 MUFFLER MOUNTING SHAFT M= Taad i 1
13 6GU#-021500-6001 CLAMP 2 KA 1
14 6GU#-021003-6000 SEAL SLEEVE 2, GRAPHITE AEEHEN 1
15 6GU#-021300-6001 REAR MUFFLER BODY ASSY EEAIEEAA 1
16 6GU#-021005-6000 GUARD RUBBER SLEEVE PERRE 2




17 6GUV-021004-7000 GUARD, MUFFLER iHE R e 1
18 6NTA-040202 INNER HEX SCREW M5x12 A7 AIRETM5% 12 1 M5x12
19 6GU#-021311-6000 DECO GUARD, TAIL EEEir=E 1
20 6GU#-021307-6001 REAR COVER, MUFFLER HESRES 1
21 30102-050016870 SCREW A FEESLIZET 4
22 6GU#-021312-6000 SCREW A7 FIRETM5X10 2




F03-1-BZ 3 H B/FRAME ASSY

X2

FO3-1-B  ZEZR(#I3HRL) FRAME
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-031000-7200-0BP00 MAIN FRAME ASSY FEZRIEEAG 1
02 6GU#-030110-6000 WIRE CLIP, REAR BRAKE FLUID HOSE EHEhREEELE 1
03 30006-060016870 BOLT M6x16 2ie 5 M6x16
04 0180-015003 RUBBER SLEEVE BRE 4
05 30006-060010810 BOLT M6x10 2ie 8 px10 TRIVALENT CHR
06 6GU#-030020-6000 BRACKET, ECU ECUZ AT 28 1
07 8030-040800-00001 NUT CLIP M6 MEIRFFE 3 M6
08 30006-060012870 BOLT M6x12 2ie 10 M6x12
09 30006-060020870 BOLT M6x20 125 2 M6x20
10 6GU#-030150-6001 LIMIT BRACKET TEHE 2
11 9010-160101 RUBBER MAT, HEADLIGHT BURRAT fiy 2
12 6GU#-030130-6000 BRACKET, CLUTCH CABLE BAhisZE 1




13 30006-050012810 BOLT M5x12 2ie 1 M5x12
14 6GU#-030050-6000 BRACKET, AIR FILTER TIRER TR R 1

15 6GU#-030006-6000 BRACKET, ROLL-OVER VALVE fEREZ T 2R 1

16 6GUV-030140-6002 LIMIT BRACKET PRASZZE 1

17 30006-102110110 BOLT M10x1.25x110 1242 2 M10x1.25x110
18 6GU#-030060-6000 BRACKET, FRONT BRAKE FLUID HOSE B RE E e e 1

19 6GU#-030040-6000 BRACKET, ABS ABSZAES 2R 1

20 A000-000201 BUSHING, ENGINE RIWTERE 2

21 30203-102110 NUT M10x1.25 125 2 M10x1.25
22 6GU+#-030090-6000 BRACKET, RADIATOR BUAES LRI IR 1

23 6KM#-040702-8000 INNER HEX SCREW M6x12 HAAIBEIM6X 12 2

24 A000-030210 SPRING, SIDE STAND IERERS 1

25 A000-030004 SPRING COLLAR, SIDE STAND PEREIRE 1

26 30208-102810 NUT M10x1.25 12 1 M10x1.25
27 6GU#-030005-6000 SIDE BRACKET Mz 28 1

28 6GU#-030008-6000 BOLT, SIDE BRACKET M7 ZRigHe 1

29 30204-102810 NUT M10x1.25 12 2 M10x1.25
30 6GU#-030002-6000 ENGINE MOUNTING SHAFT e 2

31 30102-060016810 SCREW 1BET 4

32 6GU#-030070-6000 LH BRACKET, MUFFLER HE SRR 1

33 6GU#-030080-6000 RH BRACKET, MUFFLER EEREATREYE 1

34 6GU#-030007-6000 MOUNTING BOLT, VICE FRAME S ZE R AR 4

35 6GU#-030010-6000 BRACKET, FUEL TANK SHfERRE S R 1

36 6GU#-030001-6000 LIMIT BRACKET, SEAT FEEBR 2 2R 1

37 6GU#-030120-6000 BRACKET, ROLL-OVER SENSOR MTUE R BE T oET 2R 1

38 6KM0-120010 T-TYPE BUSHING ASSY TEWERS 1

39 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BiFERR S, RIS AR E 1

40 6GUV-032000-7000-0BP00 SUB FRAME ASSY B EZRIEEAY 1

41 6GU#-030200-6000 BRACKET, REAR FENDER BRI 2RISR 1

42 30006-080025810 BOLT 1242 1 M8x25
43 30102-080020870 SCREW M8x20 BBETM8 % 20 2

44 6GU#-030160-6000 BRACKET, FENDER GUARD HREE 1

45 6FIA-190012 VIN PLATE ZEiFERhE 1

46 30902-0420820 BLIND RIVET HEHIET 2 4.2x8
47 6WWV-130201-5000 FRONT SPACER, REAR SEAT [EERRITEIRE 2

48 6WWV-130202-5000 FRONT RUBBER SLEEVE, REAR SEAT [EREAHIZR G E 2

49 30006-080035810 BOLT M8x35 2ie 2 M8x35
50 30305-080112 WASHER HE 2 8

51 30204-080810 NUT M8 12 2 M8

52 6GUV-030010-7000 LOCK BRACKET, FRONT SEAT BIFERE R EE 1




FO3-2Z &84T & B/GEARSHIFT LEVER

CE

12

15 44

D

0

FO3-2 ZT#4%F  GEARSHIFT LEVER
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 30006-060020870 BOLT M6x20 1252 1 M6x20
02 6GUV-140105-7000 SWING ARM, GEARSHIFT PR 1
03 6GU#-140140-6001 BEARING D REE TN 1
04 30121-060020870 SCREW M6x20 125T 2
05 30200-060870 NUT 126 1
06 6GU#-140102-6000 CONNECTING ROD &R 1
07 30200-06087L NUT M6 2R3 1 M6
08 6GU#-140160-6001 BEARING KR 1
09 6GUV-140110-7000 PEDAL ASSY, GEARSHIFT ROD TETEIRAS 1
10 6KM#-040702-8000 INNER HEX SCREW M6x12 HAEIBEIM6X 12 1
11 6GUV-140101-6000 RUBBER SLEEVE, PEDAL BHRE 1
12 6NQ#-140104-6002 BOLT, PEDAL BEFTiZE 1
13 6GU#-140100-6000 GEARSHIFT ROD ASSY THETEREAS 1
14 6GU#-140201-6000 BOLT M8x25 MEIEEM8x25 1
15 30303-060112 WASHER HE 1 6




FO4-13%14% 1 /PLASTICS I

I




FO4-1  #Bfl&1 PLASTICS1
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6KM0-120010 T-TYPE BUSHING ASSY TENSERS 2
02 30204-060870 NUT M6 $2RIM6 2
03 6KM#-040082-8000 SCREW KIT M5 MSESEMIRET 7
04 6GUV-042901-7000 LH DECO GUARD, FRONT SHOCK ABSORBER BRI = 1 NEBULA WHITE
04 6GUV-042901-7000-10 LH DECO GUARD, FRONT SHOCK ABSORBER Bl e 1 VELOCITY GREY
05 6GUV-043001-7000 RH DECO GUARD, FRONT SHOCK ABSORBER Bl AEITE 1 NEBULA WHITE
05 6GUV-043001-7000-10 RH DECO GUARD, FRONT SHOCK ABSORBER Bl IhE 1 VELOCITY GREY
06 6KM#-040081-8000-M1 NUT CLIP M5 M523 2
07 6GUV-042801-7000-0DA00 FRONT FENDER BUiEIR 1
07 6GUV-042801-7000-0DB0O0 FRONT FENDER BEIR 1
08 6GUV-190004-6000 DECAL, FENDER P RARX R, 1
09 6GU#-040033-6000-0HDO0 FRONT GUARD, HEADLIGHT NTBIE 1 GALAXY GREY
10 6GU#-040013-6000-0BUOO UPPER DECO PLATE, HEADLIGHT RIT iR 1 MIST SILVER BLACK
11 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BT 4 ST4.2x9.5
12 6GU#-040032-6000 REAR GUARD, HEADLIGHT RNIEE 1
13 6GU#-000201-6000 INNER HEX SCREW M6x25 A7 FIRETM6x25 2
14 6GU#-000202-6000 T SHAPE BUSHING KIT TEWNERS 2
15 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BIFERRS 2RISR E 2
16 6KM#-040702-8000 INNER HEX SCREW M6x12 A7 FIRETM6x 12 6
17 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H HIRET 3 ST4.2x13-C-H
18 6GU#-040057-6000 COVER, FRONT FENDER BIERR/INE 1
19 30110-420130010 SELF-TAPPING SCREW ST4.2x13 B IEET 2 ST4.2x13
20 6GUV-040101-7200-0B600 SMALL WINDSHIELD GUARD NEXLE 1
21 6KM#-160420-8001 SPONGE MAT KA BER 3




#EL8 TT/PLASTICS I




F04-2 #8842  PLASTICS2
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 6GU#-040017-6000-0HDO0 LH FRONT GUARD, RADIATOR BUAES RIS 1 GALAXY GREY
02 6GUV-041501-7000-0B600 LH REAR GUARD, RADIATOR oA e =t ! 1
03 30110-421130010 SELF-TAPPING SCREW ST4.2x13 B IEsT 4 ST4.2x13
04 6GU#-040021-6000 RUBBER MAT, RADIATOR GUARD BB B b 4
05 6KM#-040082-8000 SCREW KIT M5 MSESEMIRET 5
06 6GU#-040031-6000 CAP, RESERVOIR BlKFENE 1
07 6GU#-040019-6000-0HDOO RH FRONT GUARD, RADIATOR BASSaRirS 1 GALAXY GREY
08 6GUV-041601-7000-0B600 RH REAR GUARD, RADIATOR oAt =t ] 1
09 6GU#-040035-6000 CANISTER COVER IR 1
10 6GUV-000401-7000 SPROCKET GUARD P S 1
11 0010-080013-0010 BOLT M6x22 122 2 M6x22
12 30006-060025810 BOLT 124e 2 M6x25
13 6GU#-040055-6000-0B200 RH DECO STRAP Y SE it 1 MATTE PEARL BLACK]
14 6GU#-040054-6000-0B200 LH DECO STRAP Atk 1 MATTE PEARL BLACK]
15 6GU#-040056-6000 WATER-PROOF PLATE, AIR FILTER TEEREIKIR 1
16 30105-050016410 SCREW M5x16 1RET 2 M5x16
17 30303-050042 WASHER HE 2 5
18 6GU#-040071-6000 FENDER GUARD HES 1
19 9060-040310 PLASTIC CLIPS BREHEE 4




38 A TTT/PLASTICSII




FO4-3-A #8843  PLASTICS3
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-042600-7000 DECAL KIT, FUEL TANK LH DECO GUARD SR ENEES 1 LA BLACK+NEBULA W NEBULA WHITE
01 6GUV-042600-7000-10 DECAL KIT, FUEL TANK LH DECO GUARD AR SEMRAS 1 | A BLACK+VELOCITY VELOCITY GREY
02 6GUV-041101-7000-0B600 LH FRONT DECO PLATE, FUEL TANK HFE A B IBR 1
03 6NQ#-000205-6001 MOUNTING SCREW, CHAIN GUARD PESRIP R RIBET 2
04 6GUV-041701-7000 LH VENTILATION GRID ABX S 1
05 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H B IEET 8 ST4.2x13-C-H
06 6GUV-041301-7000-0EP00 LH VENTILATION PLATE, FUEL TANK SHEEAIENER 1 TURQUOISE BLUE
06 6GUV-041301-7000-0G700 LH VENTILATION PLATE, FUEL TANK SHFEAIEXR 1 LEMON GREEN
07 6GUV-041801-7000 RH VENTILATION GRID GEXMTE 1
08 6GUV-041401-7000-0EP00 RH VENTILATION PLATE, FUEL TANK SHEEEIENRR 1 TURQUOISE BLUE
08 6GUV-041401-7000-0G700 RH VENTILATION PLATE, FUEL TANK HfEGIEXR 1 LEMON GREEN
09 6GUV-041201-7000-0B600 RH FRONT DECO PLATE, FUEL TANK SHFE AR 1
10 6GUV-042700-7000 DECAL KIT, FUEL TANK RH DECO GUARD SHEAEEENEES 1 LA BLACK+NEBULA W) NEBULA WHITE
10 6GUV-042700-7000-10 DECAL KIT, FUEL TANK RH DECO GUARD HfEAEIENAEE 1 | A BLACK+VELOCITY VELOCITY GREY
11 6KM#-040082-8000 SCREW KIT M5 MSEHEEMIRET 2
12 6GUV-042401-7000 LH INNER DECO GUARD, FUEL TANK HfE AN InE 1
13 6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER EEFHRE 8
14 30006-060025810 BOLT 1252 6 M6x25
15 6KM0-120010 T-TYPE BUSHING ASSY TENERS 6
16 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BiFERRS, RIS IR IR E 6
17 8030-040800-00001 NUT CLIP M6 M6IRAF 3 M6
18 8010-000002 CLAMP ST4.2 FHRST4.2 3 ST4.2
19 6GUV-042501-7000 RH INNER DECO GUARD, FUEL TANK SHfaaREhE 1
20 6GU#-040015-6000 DECO COVER, POWER LOCK SN RS 1
21 6GU#-040014-6000-0B600 TOP COVER, FUEL TANK HFEEIPE 1
22 6L.30-050020 SCREW KIT M5x12 HEESWIRET 2 M5x12
23 6KM#-040066-8001 SPONGE STRAP SIRE 2




FO4-4 %884 IV/PLASTICS IV

Vi

F04-4  %EEM444  PLASTICS4
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-042201-7000 REAR LOWER FENDER E TSR 1
02 9010-120008 SPONGE PAD, FUEL TANK S SRR 6
03 30110-421130010 SELF-TAPPING SCREW ST4.2x13 HIRET 8 ST4.2x13
04 5HY#-040001-1000 BOLT M6x14 1EeM6x 14 2
05 6GUV-041901-7000 BATTERY BOX HEithE 1
06 8010-000002 CLAMP ST4.2 FHRST4.2 6 ST4.2
07 8030-040800-00001 NUT CLIP M6 M6IRFF 1 M6
08 6GUV-040501-7000-0B600 LH SIDE GUARD APE 1
09 6KM#-040082-8000 SCREW KIT M5 MSEHEEMIRET 4
10 6GUV-040601-7000-0B600 RH SIDE GUARD ars 1
11 6GUV-042301-7000 DUST-PROOF BOOT FHESPh A 1
12 6NQ#-000206-6001 INNER HEX SCREW M6x16 A7 AIREIM6Xx 16 2 M6x16




FO4-5% K14 VI/PLASTICS VI




FO4-5 #B¥M45  PLASTICSS

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-040301-7000 LH LOWER PANEL TR 1
02 6KM#-040082-8000 SCREW KIT M5 MSEHEEMIRET 10
03 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 ShveE) 2 ST4.2x9.5
04 A000-040703 INNER HEX SCREW A7 AIREIM6X%20 3 M6x20
05 6090-040302 RUBBER DAMPER BHRE 3
06 6090-040303 BUSHING =HE 3
07 6GUV-040401-7000 RH LOWER PANEL G TR 1
08 6GU#-040027-6000 REAR FENDER = =N 1
09 6GU#-040034-6001 CHAIN GUARD pEE 1
10 6GU#-040036-6001 BRACKET, REAR FENDER EiRiRS {228 1
11 30110-420130070 SELF-TAPPING SCREW ST4.2x13-C-H BEIg5T 3 ST4.2x13-C-H
12 6GU#-040041-6000 INNER LINER, REAR LICENSE [EhERRPEIR 1
13 30110-420160010 SELF-TAPPING SCREW ST4.2x16 EHINi2ET 2 ST4.2x16
14 6GU#-040037-6001 SUPPORTING BRACKET, REAR LICENSE [EEERR S 1R 1
15 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 HIXURET 2 ST4.2x9.5
16 5HY#-040001-1000 BOLT M6x14 12eM6x 14 3
17 6GU#-040038-6000 MOUNTING PLATE, REAR LICENSE [EEERR R 1
18 6KM#-160420-8001 SPONGE MAT KA SRR 4
19 6GUV-043100-7000 SHADING STRAP, TAIL LIGHT BT 5 1




Hil & H:/FRONT SUSPENSION ASSY




—_—r
FO5 RHiE% FRONT SUSPENSION
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
1 30102-060016870 SCREW M6x16 L) 2
2 6K30-050005 WASHER HE 4
3 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP HIERE IR 4
4 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP HEREERET 1
5 A000-050004 WASHER HE 1 5
6 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BiFERR S, RIS AR E 2
7 30102-080025870 INNER HEX SCREW M8x25 12457 4 M8x25
8 6GUV-050003-6002 UPPER TRIPLE CLAMP iR 1
9 30204-102810 NUT M10x1.25 12 2 M10x1.25
10 A000-050006 LOCK NUT 1 PIRIRAT 1
11 A000-050008 WASHER HE 1 5
12 A000-050007 LOCK NUT 2 PUZAERIT 1
13 A000-050009 DUST CAP, UPPER RETAINER B AE 1
14 A000-050100-10000 STEERING BEARING ASSY EEiEAS 2
15 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING THEEpLERNG 1
16 6GU#-050030-6000 LOWER TRIPLE CLAMP ASSY TEREBS 1
17 A000-050011 RUBBER PLUG 2 TREREEIL 1
18 6GUV-050100-7000 FRONT LH SHOCK ABSORBER BIAD R EEE 1
19 6GUV-050200-7000 FRONT RH SHOCK ABSORBER BIGEES 1
20 6GUV-050020-7000-0BP00 BRACKET, FRONT FENDER B RAR  ZNEEE S 1
21 30102-080040870 SCREW M8x40 12457 4
22 6K10-050006-00001 LINER, UPPER TRIPLE CLAMP RS 2
23 6KJIV-160920-8001-M1 FRONT SIDE REFLECTOR EISEENES 2
24 A000-0501B0 STEERING BEARING ASSY EEAS 1
25 6GU#-050100-6001-24 OIL SEAL pEE) 2




F06 /5 £ 5 F/REAR SUSPENSION ASSY




FO6 [5E2Z2 REAR SUSPENSION
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)

01 6GUV-060100-7000 REAR SHOCK ABSORBER ER=s 1

02 6NT1-060003 DUST CAP, SMALL NP EE 6

03 6GU#-060006-6000 BOLT M12x75 —FIEEIEIEM12x75 2

04 30102-122120110 SCREW M12x1.25x120 1257 1

05 6GU#-060003-6000 SPACER, A-SHAPE SWING ARM —HEETRRE 2

06 30102-122060110 SCREW M12x1.25x60 1257 1

07 6KM#-040082-8000 SCREW KIT M5 MSEHEEMIRET 3

08 30204-122810 NUT M12x1.25 126 3 M12x1.25
09 6GU#-060300-6000 TIE-ROD ASSY hHFEE 1

10 6GU#-060502-6000 RH ADJUSTING BLOCK, CHAIN LERATIR 1

11 6GU#-060005-6000 BOLT M10x120 RIFFiEAEM10x 120 1

12 6GU#-060009-6000 CHAIN GUARD PEEIPE 1

13 A000-060004 NUT M20x1.5 [ 1 M20x1.5
14 6GU#-060004-6002 REAR FORK SHAFT 5 XA 1

15 6GU#-060001-6001-0BY00 REAR FORK E¥EX 1 NANO BLACK
16 6L30-060013 LOCK NUT, CHAIN ADJUSTER PERA T ER BRI 2

17 6GU#-060007-6000 ADJUSTING BOLT, CHAIN PEXEDIRE 2

18 6GU#-060501-6000 LH ADJUSTING BLOCK, CHAIN AREETR 1

19 6GU#-060200-6001 A-SWING ARM ASSY —HBIEEES 1

20 6L30-060030 OIL SEAL, REAR FORK S HE 4

21 6L30-060007 CAP, REAR FORK LINER EEX I EinEE 4

22 6L30-060004 LIMIT WASHER FR{EAE 2

23 6L30-060020 BEARING, REAR FORK IERYEHES 2

24 6GUV-060401-6001 BUSHING, REAR FORK EEXFE 2

25 6GUV-060303-6000 SPACER, TIE ROD FIHASTERE 1




FO7RI%/FRONT WHEEL

Vs

."-. -
¥,
s
~—_ y
/
.'.__.-' ' A .
£ i
_.-'"I.I ._.-; l,.-"' I."I
3 2 - b

.".
!
/!
/

—t
FO7 @& FRONT WHEEL
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 6NTV-070100-6002-0BM0O0 FRONT RIM ASSY BIECHRES 1 NEBULA BLACK
02 30501-030800N OIL SEAL e 2 FB30x42x7
03 30400-02082 BEARING E LIS 2
04 5190-070030-1000 VALVE, INFLATION S 1
05 A000-070002 BUSHING, FRONT AXLE BIECHEIE 2
06 30705-1761 TIRE L) 1
07 A000-070001 AXLE, FRONT WHEEL BUEChH 1 H KYB SHOCK ABSOR
08 A000-050016 RUBBER PLUG, FRONT WHEEL AXLE BUACHIIRAREE 1




¥ JE %15 4 FR/BRAKE ASSY




FO8 WIEHIGEIE(ABS)  BRAKE ASSY(ABS)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
1 A000-080010 FRONT BRAKE DISC BIHIIREES 2
2 A000-080003-10000 BOLT, BRAKE DISC HlshEiRe 15
3 6NTG-080008-10000 FRONT GEAR RING BIARE 1
4 6GU#-080007-6000 WIRE CLIP, RPM SENSOR CABLE R RIS TR E A SR 1
5 801F-100101 TIE BAND Eilacl 2
6 A000-080011 FRONT BRAKE PAD BUBIENEEER 2
7 30102-102060810 SCREW M10x1.25x60 1257 4 M10x1.25x60
8 6GUV-081200-7000-M1 FRONT LH BRAKE CALIPER ASSY B HIsh RS 1
9 6GUV-081100-7000-M1 FRONT RH BRAKE CALIPER ASSY BIaslshiHES 1
10 6GU#-081000-6000-23 BANJO BOLT2 I HRETT 6
11 A000-080102-2000 WASHER BE 19
12 6GUV-081800-7000 FRONT BRAKE LOWER FLUID HOSE BIHIZI FREES 1
13 A000-080103-2000 BANJO BOLT 2 O]k EI 1
14 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE BUHIERES 3
15 30006-060016870 BOLT M6x16 1252 2 M6x16
16 6GU#-081800-6002-M1 RPM SENSOR, FRONT WHEEL B EOIR{E RS 1
17 6KJ0-080003-00001 CLIP, BRAKE HOSE FEhHER 2
18 6GUV-081700-7000 FRONT BRAKE FLUID INLET HOSE BIHIEIERE 1
19 30102-060012810 SCREW 1257 1
20 30006-060012870 BOLT M6x12 1255 1 | M6x12
21 6GU#-080004-6000 WIRE CLIP 2, FRONT BRAKE FLUID HOSE B RE &I 1
22 6KM#-080003-8100 RUBBER OIL HOSE CLIP 1 RS RE LTI 1
23 6GUV-081300-7000 FRONT BRAKE FLUID OUTLET HOSE BUHIENHHE 1
24 6GUV-080110-7000-M1 MASTER CYLINDER, FRONT BRAKE BIHIIERAEBS 1
25 6GU#-080010-6003 HYDRAULIC INDUCTION SWITCH W ER R R T K 2
26 6GUV-081600-7000 REAR BRAKE FLUID INLET HOSE Bz 1
27 6GUV-081900-7000 REAR BRAKE FLUID OUTLET HOSE E&IEhimE 1
28 6GUV-081500-7000 MAB EXECUTION UNIT MABHTEATT 1
29 6GU#-080005-6000-M1 STRAP, WIRE CLIP HE R T 1
30 6GU#-081700-6001-M1 RPM SENSOR, REAR WHEEL SRR RES 1
31 6GU#-080009-6000 WIRE CLIP, BRAKE FLUID HOSE SR s 2
32 30006-050012870 BOLT 2 3
33 6GUV-080001-7000 SCREW L) 2
34 6GUV-080210-7000-M1 REAR BRAKE CALIPER ASSY B4z ES 1
35 6GUV-080211-7000 REAR BRAKE PAD IEnimla 1
36 6GUV-090003-7000 BRACKET, REAR CALIPER JERHHZE 1
37 6KM#-040082-8000 SCREW KIT M5 MSEHE S IRET 1 |
38 6GU#-080008-6000 WIRE CLIP SR EELE 1
39 6GUV-090004-7000 BRACKET, RESERVOIR SHR Sz 28 1
40 6L30-081110 BRAKE LEVER HIEhFHE 1
44 30102-060020810 SCREW M6x20 L) 2 M6x20
45 6GUV-081400-7000 MASTER CYLINDER ASSY, FOOT BRAKE HREREBS 1
46 6NTG-080005 RETURN SPRING ENEESS 1
47 6GUV-081401-7000 REAR BRAKE PEDAL [EHIEhEER 1
48 A000-080006-10000 WASHER 1 HET7x24%1.6_MHEEZERR100HV 1
49 A000-080007-10000 WASHER 2 HETI 1
50 30303-060112 WASHER HE 1 6




51 30006-060016810 BOLT M6x16 2ie 1 M6x16
52 6GU#-080006-6000 WIRE CLIP, REAR BRAKE MASTER CYLINDER ERNERHESE 1
53 6GU#-090002-6001 REAR GEAR RING EiEE 1
54 6GU#-090001-6000-M1 REAR BRAKE DISC =l 1




[ Z4/STEERING SYSTEM




FI0 #@ZE%  STEERING SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
1 6GUV-100120-7001 RH HANDLENAR ASSY Y =PIt sti=h= 1
2 6GUV-100020-6001 ELECTRICAL THROTTLE ASSY EB Al )44 1
3 6GUV-167000-6101 HANDLEBAR SWITCH ASSY, RH GFRBFXEA 1 Headlights always on
4 30105-040030410 SCREW M4x30 L) 1 M4x30
5 6GUV-166000-6003 HANDLEBAR SWITCH ASSY, LH AFIBHXER 1
6 6GUV-100001-6001 LH HAND GRIP EEEE 1
7 6GUV-100110-7001 LH HANDLENAR ASSY ELEREES 1
8 6GUV-100200-7002 CLUTCH LEVER ASSY EEFWES 1
9 6GUV-100201-7000 CLUTCH LEVER EE5FHR 1
10 6KM#-100002-8000 RUBBER PLUG, CLUTCH LEVER EEFHRE 1
11 6GUV-100600-7000 CLUTCH CABLE BEERE 1
12 6KJ0-100002 CLUTCH PULL BINDING BEAEuSight 1




F11/5%/REAR WHEEL

-

F11 5%  REAR WHEEL

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
1 6L30-110001 REAR WHEEL SHAFT St 1
2 3120914 CHAIN bEsk 1
3 A000-110002 LH SHAFT SLEEVE, REAR WHEEL EREHME 1
4 30204-102810 NUT M10x1.25 125 6 M10x1.25
5 30020-102025410 STUD =2 6 AM10x1.25x25
6 6GUV-110004-6000 REAR SPROCKET St 1
7 30501-035800N OIL SEAL HEiED) 1 FB35x52x8
8 30800-05205 CIRCLIP FOR HOLE FLA SRS 1 52
9 30400-02503 BEARING SRR 1 6205-2RS
10 6NQV-110006-6000-0B200 SPROCKET SEAT PEEORE 1 MATTE BLACK
11 A000-110005-10000 SLEEVE, SPROCKET SEAT PEICERNE 1
12 30400-02082 BEARING SRR 2
13 A000-110007 DAMPER, SPROCKET SEAT P RE R R 4
14 6NTV-110100-6001-0BM00 REAR RIM ASSY EEEE 1 NEBULA BLACK
15 5190-070030-1000 VALVE, INFLATION S 1
16 30501-028800N OIL SEAL EiE) 1 FB28x47x7
17 6NT1-110003 WASHER, REAR WHEEL AXLE EREHME 1
18 A000-110009 WASHER 18, REAR WHEEL AXLE [0 #18 1
19 A000-110011 NUT, REAR WHEEL [EE IR 1
20 30903-0403510 COTTER PIN FOHE 1 4.0x35
21 30705-1762 TIRE Pha 1




h4&/FUEL TANK




F12 Hf§ FUEL TANK
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 30006-060025810 BOLT 1242 4 M6x25
02 6KM0-120010 T-TYPE BUSHING ASSY TEWIERS 4
03 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET B IR ST B IRE 4
04 6GU#-120001-6000 O-RING, FUEL TANK HfEC0RE 1
05 6GUV-121000-7001 FUEL TANK ASSY HEMNEES 1 NEBULA WHITE
05 6GUV-121000-7001-10 FUEL TANK ASSY HEMEEES 1 VELOCITY GREY
06 6GUV-120002-6002 HEAT INSULATOR, FUEL TANK SHFEFERVR 1
07 6NQ0-120001 FUEL PIPE, FUEL TANK SRS 1
08 30601-111010 CLAMP Al1 IREALL 1 All
09 6KJV-150900-8001 FUEL PUMP ASSY JRZR S, 1
10 30006-050020810 BOLT 1242 5 M5x20
11 6KJ0-120330-10000 QUICK JOINT PRk 1
12 6070-120400 CLAMP FRIRGE (D14.5) 4 Dia14.5
13 6GU#-120020-6000 HIGH-PRESSURE FUEL HOSE ASSY 2 BEREASI 1
14 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI RS SIS RE 1
15 805A-120004 FUEL FILTER, EFI EBERHIE S 1
16 6GU#-120010-6000 HIGH-PRESSURE FUEL HOSE ASSY 1 aEHEES] 1
17 6090-120210 QUICK JOINT RisRiEsL 1
18 6GUV-170200-6000-M1 FUEL LEVEL SENSOR e RS 1
19 30202-060110 NUT M6 125 4 M6
20 6KM#-040081-8000-M1 NUT CLIP M5 MSIRFGE 2
21 6GU#-120003-6000 LH GLUE FILM, FUEL TANK SRR A RN, 1
22 6GU#-120004-6000 RH GLUE FILM, FUEL TANK SHFERE AR, 1
23 6GUV-1200A0-6000 HIGH-PRESSURE FUEL HOSE ASSY SEHEEES 1
24 6NQ0-190005 GLUE FILM, REAR FORK EEX M 2
25 6KJ0-150903 BUSHING HE 5
26 6KJ0-150902 SEAL WASHER, TOP COVER MEZHE 1
27 6KJ0-150901 LOCK PAD, TOP COVER INEMEH 1




Be 3 S B/SEAT ASSY

F13-1 g SEAT

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-130100-7000 FRONT SEAT ASSY BIFEREES 1
02 6NQ+#-000202-6001 BOLT hELEke 2




BE S R/ISEAT ASSY

F13-2 B SEAT
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
1 6GUV-040801-7000-0G700 SMALL GUARD, RH LINER ARigNE 1 LEMON GREEN
1 6GUV-040801-7000-0EPO0 SMALL GUARD, RH LINER aRfNE 1 TURQUOISE BLUE
2 30102-050025900 INNER HEX SCREW M5x25 A7 BEESLZET 4 M5x25
3 6L.30-050020 SCREW KIT M5x12 HEESWIRET 7 M5x12
4 6KM#-040081-8000-M1 NUT CLIP M5 WELESS DS 7
5 6GUV-040901-7000 LINER, SEAT MBS 1
6 6GUV-040701-7000-0EPO0 SMALL GUARD, LH LINER ERFNE 1 TURQUOISE BLUE
6 6GUV-040701-7000-0G700 SMALL GUARD, LH LINER RS 1 LEMON GREEN
7 6KM#-160420-8001 SPONGE MAT KA EERS 2
8 6KM#-040082-8000 SCREW KIT M5 MSESEMIRET 2
9 6GUV-130220-7002 HUMP SKID PLATE ASSY WIEERES 1
10 30202-060110 NUT M6 125 4 M6
11 6GUV-041001-7000-0VT00 GUARD, SEAT e 1 LA WHITE+NEBULA H
11 6GUV-041001-7000-0HHO0 GUARD, SEAT AREAIME 1 CITY GREY+NEBULA §
12 6GUV-130300-7001 TIE STRAP KIT V== 1
13 6NT1-041510 BUCKLE ASSY EEBINAS 8
14 6GUV-130210-7001 SEAT ASSY PUAL EALVE S 1




HEIFOOTREST




F14 [)fE  FOOTREST
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 6GU#-140202-6000 LIMIT BOLT PRAMRET 2
02 6GUV-140220-6002 LH FRONT FOOTREST SEAT e e A = 1
02 6GUV-140220-6003-0BP00 FRONT FOOTREST SEAT, LH RS EELR 1 MAUD SPIRIT BLACK
03 30105-050014470 SCREW PBET 8
04 6GU#-140205-6000 LH FRONT FOOTREST RUBBER IR 1
05 30903-0322210 COTTER PIN FOHE 2 3.2x22
06 A000-140103-20000 SPRING e 2
07 6WWV-140141-5000 PIN SHAFT S 2
08 6GUV-140600-7000 LH FRONT PEDAL BRACKET RIS ST ZRAN 1
09 30121-080030170 SCREW M8x30 12457 4
10 6GU#-140201-6000 BOLT M8x25 MEIREM8x25 2
11 6GU#-140092-6000 LIMIT RUBBER, FOOTREST BOARD B BB PRI 2
12 30303-060112 WASHER HE 1 6
13 30102-060012810 SCREW 1257 1
14 6GU#-140005-6002 DECO LOCK, REAR FOOTREST [ERIEEEERI0 2
15 6KM#-040082-8000 SCREW KIT M5 MSESEMIRET 2
16 6GU#-140060-6000 DECO PLATE, LH FOOTREST BOARD BRACKET A ST BRAE IR 1
17 30105-050010410 SCREW M5x10 12457 4 M5x10
18 6GU+#-140810-6000 BRACKET, LH FOOTREST ARSI SRR 1
19 A000-140142 PIN SHAFT Dia 8 L HION] 2 Dia 8
20 A000-140106 LOCATING GASKET 2 BRIV 2
21 A000-140104 LOCATING GASKET 1 BT 2
22 30802-00605 CIRCLIP FOEE 2 6
22 30802-00603 CIRCLIP 6 FOEE6 2 6
23 5190-037813 SPRING B 2
24 5190-037814 STEEL BALL ER 2
25 6GU#-1400B0-6000-0BP00 RUBBER, RH REAR FOOTREST BOARD LiEEEYE SERE 1 MAUD SPIRIT BLACK
26 6GU#-140041-6000-0BP00 LH REAR FOOTREST BOARD IS EsEE 1 MAUD SPIRIT BLACK
27 6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD e R AR 2
28 6GU#-140051-6000-0BP00 RH REAR FOOTREST BOARD GIEHEEE 1 MAUD SPIRIT BLACK
29 6GU#-140070-6000 DECO PLATE, RH FOOTREST BOARD BRACKET GRS ST ZRA PR 1
30 6GUV-140010-7001 BRACKET, RH REAR FOOTREST GEMESZZRB 1
31 6GUV-140700-7001 BRACKET, RH FRONT FOOTREST GRIMIEESZZRB 1
32 6GU#-140206-6000 RH FRONT FOOTREST RUBBER GEIHERE 1
33 6GUV-140230-6003-0BP00 FRONT FOOTREST SEAT, RH GRIBIEEER 1 MAUD SPIRIT BLACK
34 6GU#-140096-6000 RH DECO CLASP, FRAME FEAEIRD 1
35 6GU#-140095-6000 LH DECO CLASP, FRAME BRI 1
36 6GU#-140097-6000 FRONT DECO CLASP, FRAME pe e I 2
37 6GU#-1400A0-6000-0BP00 RUBBER, LH REAR FOOTREST BOARD Eiohisay SEmIE 1 MAUD SPIRIT BLACK
38 30300-100112 WASHER HE 2




H 8% RA/ELECTRIC SYSTEM

-7




[ |

F15 HIZEX%  ELECTRIC SYSTEM

Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 6GUV-150100-7204 MAIN CABLE % 1
02 30006-060035810 BOLT M6x35 1242 1 M6x35
03 30006-060045810 BOLT M6x45 1242 1 M6x45
04 1080-150700 TIE BAND, BATTERY N 1
05 31021100 BATTERY =Bt 1
06 6070-151200-1000 SWITCH, SIDE STAND EFE 1
07 8010-090005 BOLT M6x16 1EHEM6x 16 1 M6x16
08 01AA-177000 REGULATOR BmEIEES 1 330W
09 30006-060012870 BOLT M6x12 12 2 M6x12
10 30118-420095010 SELF-TAPPING SCREW ST4.2x9.5 B IEET 1 ST4.2x9.5
11 30118-420130010 SELF-TAPPING SCREW ST4.2x13 BT 2 ST4.2x13
12 6GU#-150001-6000-M1 CLASP =1 3
13 7030-150005 TIE BAND s 4
14 801F-100101 TIE BAND ik 6
15 6GU#-150200-6000 POSITIVE CABLE, STARTER MOTOR FCE Sk RS 1
16 6GU#-150300-6000 NEGATIVE CABLE, STARTER MOTOR I NN 57 1
17 6GU#-150400-6001 AUXILIARY CABLE, LICENSE LIGHT FERBAT S EB 4 1
18 6GU#-150500-6001 USB POWER OUTLET SOCKET USBES;Ria HEE 1
19 6GU#-150600-6001 VEHICLE CONTROL UNIT EE R 1
20 30006-060016870 BOLT M6x16 124 2 M6x16
21 6GU#-150700-6000 POSITIVE CABLE, STARTER RELAY FCThYkER B8 1Pk 1
22 6GUV-151800-7501-M1 T-BOX Beehis 1 DLE EAST/AFRICA/SOUTHEAST ASIA/WES
23 6KJ0-150600 SENSOR, ROLL-OVER MM E RRES 1
24 30006-050020810 BOLT 1242 2 M5x20
25 6GU#-150430-6000 EARTH WIRE, ENGINE BEIHESkEE 1
26 9010-150310-10001 STARTER RELAY FCnikED 28 1
27 A000-150800 AUXILIARY RELAY EHRNYREEES 2
28 KNLO-150600 HORN M\ 1
29 30006-080016870 BOLT 12 1
30 6GUV-001000-7000 ECU ASSY ECURE, 1
31 6GU#-000201-6000 INNER HEX SCREW M6x25 A7~ EIREIM6X25 4
32 6GU#-156000-6000 WIRE PROTECTOR KRIPE 1




{1 B./LIGHTS

F16 JJTEBE  LIGHTS
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 30006-060025870 BOLT M6x25 12 1 M6x25
02 30110-350095010 SELF-TAPPING SCREW ST3.5x9.5 ShveE) 2 ST3.5x9.5
03 6GU#-160410-6002 LH FRONT TURN LIGHT sz L)) 2
04 6GU#-160420-6002 RH FRONT TURN LIGHT ST NS 2
05 6GUV-160110-7001 HEADLIGHT BURRKT 1 NEBULA WHITE
05 6GUV-160110-7001-10 HEADLIGHT BIRRIT 1 VELOCITY GREY
06 6GUV-162100-6003 TAIL LIGHT ASSY BITHEE 1
07 6FIV-160600-6601 LICENSE LIGHT hERRNT 1
08 6KM0-160230 REAR REFLECTOR 5898 1
08 6KM0-160230-00001 REAR REFLECTOR ER51Es 1
09 8030-040800-00001 NUT CLIP M6 M6IRFFIZ 1 M6




% % /DASHBOARD

7

\
F17 {Y¥3& DASHBOARD
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6GUV-171010-7201 LCD DASHBOARD ERINE 1
02 A000-040702 INNER HEX SCREW M6x12 A SEIREIM6X12 2 M6x12




A H Z%/COOLING SYSTEM




F18 SENESE  COOLING SYSTEM

Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 6GU#-040044-6001 DEFLECTOR, FAN XESRE 1
02 30006-060016870 BOLT M6x16 2ie 2 M6x16
03 8030-040800-00001 NUT CLIP M6 MEIRE S 6 M6
04 A000-180010-20000 BUSHING, RADIATOR DAMPER BN eE RIS E 1
05 6GU#-180001-6000 WATER INLET PIPE, RADIATOR BEASSHKE 1
06 9010-180007 CLAMP, WATER HOSE KERHAG 1
07 A000-180002-20000 WATER OUTLET PIPE, RADIATOR HeREsHKE 1
08 A000-180006 CLAMP B30 IR§EB30 3 B30
09 6GU#-180003-6000 CONNECTING PIPE, RESERVOIR BIKEEEE 1
10 30601-212570 CLAMP R 2
11 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE BI&IERE S 1
12 6GUV-180010-6001 RESERVOIR TANK ASSY EUCEEES 1
13 A000-180005 DAMPER?2, RADIATOR BN IR BRI 3
14 30006-080030870 BOLT M8x30 22 1
15 6GUV-181000-6001 RADIATOR Honsg 1 refer 22
16 A000-040302 RUBBER DAMPER HFEIMP S E IR 1
17 6NTA-181300 FAN MOTOR ASSY XUsSEBHAES— 2
18 30006-060020870 BOLT M6x20 1248 4 M6x20
19 30303-060112 WASHER HE 4 6
20 30306-060112 WASHER BHE 4 6
21 6GUV-181010-6001 FILLER CAP ASSY KOZEEBE 1
22 6GU+#-181100-6000 RADIATOR ASSY HeAsSEH 1
23 6KM#-180210-8000 RESERVOIR TANK CAP ASSY EUCERER S 1




[ A WARNING

Failure to follow these instructions may result in serious

injury or death.

® Read the Owner’s Manual carefully before riding. Do not
attempt to do any improper modification or customization
to the vehicle.

® Always wear helmet and protective gear.

® Use unleaded gasoline of 95 Octane or above.

® Do not touch muffler, radiator and engine when hot. Do
not touch rotating parts such as wheels during running.

® Drive according to road conditions. Slow down in poor
visibility and on slippery road surfaces.

® Have your vehicle serviced or adjusted regularly,
especially the drive chain.

® Do not run the engine at idle for a prolonged period.

® Always start driving at the 1 gear.

® Shut off the engine when the oil pressure indicatorgais on.

CAFMOTO)

6NQ#-190002-6002 EU217 /

=

F19-1 =Z=&ENE7Y,  WARNING DECAL KITS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 6NQ#-190002-6002 INSTRUCTION LABEL, SAFETY WARNING T EEHBIRE 1
02 6GU#-190001-6000 LABEL, SPROCKET GUARD PEEC SRk 1
03 6GU#-190002-6000 LH LABEL, FUEL TANK HAFE AR 1
04 6GU#-190003-6000 RH LABEL, FUEL TANK HfE G 1
05 6GUV-190004-6000 DECAL, FENDER FERARX R, 1




CF700—2ANs 3¢,
Z S 58 &
6GUV—190200—-7002—-10 £ BE 3L 2O
TIARER[HRLR) [CJe= N ~—— [ B oo e 75 e -0 - -
—— HIIRER(EERLR)
————————— IR AR
_ PR

SONMESEW MM S . WX e

=X — > 4
T 3 [ == [==—s=¢]-swa] = enaﬂus == =5 [ r=
l”‘*"‘“" I 1os <20 | > I =m I ass | o1 [scov- lgozo: 1ooo i0 |g§lsf |s:|-s

[ =w][—asus] Tos=ma=
| = = ABS AT = A e e

) -
E==1 [E3 | =5 [ =5 ===t - asun| - as=sas= ] [Fa] e =% | |
| oz [scuv 190202-7000-10 I&“"“ﬁ |72 15 | 1 | am I ABS lnﬁnmam | ©= |scuv-1s02a3-7000-10 |=mrues |72=15 | = am ABS AR H
100#BDESSHINES . F/EEHE

==]1 s s [ =7 = aew| aoa] i a=mea=]

los lac:- 0205 rrp———— z'- s l 1 l = m l I T3 l = l

{T: Hov; 190206 |1:9;l?$rr |1~::4 {ﬁli :‘?‘ } :zﬂl q:’m+§_|

iaJo-i ;'. I—-.‘:: |an| Zt‘ i enmu] e;s’r#'

Ff—— R e ae T LE I T

{T,:I“_“ T }“wj:“f ;",‘i — i :g“r‘;’;"_ﬂ II B 4. 80BFEIMAL [ iz

[==] [ | &% [ =9 [==]= Ssmmar=s|
10 |5GUV-190211-7601-10 [e=e= | #5555 1 | 3 |
- N V4
F19-2-A-V2  MEE(E25¢H)  DECAL(NEBULA WHITE)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty | Specification Remark(s)

01 6GUV-190201-7000-10 DECAL, REAR SEAT PANEL FEEMPRIGTE 2
02 6GUV-190202-7000-10 DECAL, LH PANEL A MIPIRETE 1
03 6GUV-190203-7000-10 DECAL, RH PANEL AMIPIRETE 1
04 6GUV-190204-7000-10 MODEL DECAL RSN 2
05 6GUV-190205-7000-10 RH DECAL, FRONT RIM BIRIEAaNLTE 1
06 6GUV-190206-7000-10 LH DECAL, FRONT RIM BRI NGTE 1
07 6GUV-190207-7001-10 RH DECAL, REAR RIM A 1
08 6GUV-190208-7001-10 LH DECAL, REAR RIM JERIEENETE 1
09 6GUV-190209-7000-10 CFMOTO STICKER "CFMOTO"E7E 4
10 6GUV-190211-7001-10 RIM DECAL BN 4




CF700—2A Ik 3¢,
i R A B &

- < AT &i¥: EfpPEFEITEAE IR ST HEEIEME,. soiv e ik
6GUV—190200—7003—11 1% BEZE = 5 Al 5] SR SR MR EE S AR S A H
IoERLR(3EBEER) - e I e oo I e oo e | wrerecmeamy e e [ = |
P BN S (EE )
——————— RIS EDES
SWESNFERME X3 = I g
/ l\; «,:' L} 3 )
== s | Er = mw| sy |- e&nu]*-:, TN Lol (33 =% | =7 |==|=&=v [THan | Th=mas |
H" s |s=rene 105+ 2¢ 2 =m | ass | Py | ot [ssuv-moxms oo [;#n’ﬁ | | = =m AsS BT AR e
e =
=1 A I = | =5 [Em sk |—aaa =1 e I F [ =7 [tk |[—fauw | - ammas
B e B |72-15 T | sm | as e masE || o3 [souv-1so2m Tom-as |=mress |===1s | &+ | mm | as  [wesrmasts
100#SDESSAMIORS, FE)EHE

n.umx""’"‘ w
[==] ¥ [==T]= e;s AR »na | T mmat=
Ioa Ie.clw.u:;rx-tz,w:-::,:: lf-u—g,g‘r l- ey I 1 I )
[==1 [ | =35 | == ]nglf#&ﬁ: «Pnu | T EmatEs
| @& Jsssov-—sexs oo |[Fesm=ns [is6=2c | * | &am s 31
[==1 [ | -?7 |nv.| e;“ |T'°$¥Yﬂ| T Emat=s
| o7 Ié-c;x;xu:;«:;:- Isﬁ&uﬂ;ls'r I I =W

== | = |nn| ‘*Fvl esn‘a | SEma=
[ = |>,<.u.-,:=:.~.1,7c._,,, |ewu:u 7= |352= == F = m
EEXIERED
=1 [ | =35 [ =5 |[==][= #* AR -"Fﬂﬂ | T mmas kS e 9 = HAs
[= [eesmes LT =1 === ¥ 80BFEIMAL 1 iz
[F=] Fe | = & [ == [ExE]—Sw [ saas] -
l I"""' 190211-7001-10 lu-nl.—:-v l -:4==-»‘1 1 | =m | =31 |

Wi FIECSTER SO INFINSTE —SF

F19-2-B-V2  MEFEGERIK) DECAL(VELOCITY GREY)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty | Specification Remark(s)
01 6GUV-190201-7000-11 DECAL, REAR SEAT PANEL FESAPHRIEE 2
02 6GUV-190202-7000-11 DECAL, LH PANEL U PHRNSE 1
03 6GUV-190203-7000-11 DECAL, RH PANEL AR 1
04 6GUV-190204-7000-10 MODEL DECAL BISNLTE 2
05 6GUV-190205-7001-11 RH DECAL, FRONT RIM FIEEr=)yea 1
06 6GUV-190206-7000-10 LH DECAL, FRONT RIM BRI NSAE 1
07 6GUV-190207-7001-10 RH DECAL, REAR RIM BEtEaLTE 1
08 6GUV-190208-7002-11 LH DECAL, REAR RIM [EECHEANETE 1
09 6GUV-190209-7000-10 CFMOTO STICKER "CFMOTO"M7% 4
10 6GUV-190211-7001-10 RIM DECAL HEL 4




b % TH/ TOOLS

\
F20 BEZETE TOOLS
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
02 6GUV-200400-7001 RIGHT MIRROR ASSY LIEEE R 1
03 6GUV-200300-7001 LEFT MIRROR ASSY EEEERL 1
04 8010-000012 TIE BAND ASSY ST ZE4E 2




MR & 2 4/FUEL EVAPORATION SYSTEM




), s N L e ] N
F36 WAHEAZRS  FUEL VAPORIZATION SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 9GQ0-360100 TWO-WAY VALVE W [EHE] 1
02 1F30-172000 CANISTER MAGNETIC VALVE T EFE LI 1
03 6L30-360200 CANISTER T 1
04 8010-180018 JOINT, HEAT TRANSMIT PIPE ERvKERESL 1
05 8010-360001 VACUUM T-JOINT RE=BEL 1
06 6GU#-360001-6001 FUEL ADSORPTION HOSE WA IR B E 1
07 6GU#-360002-6000 FUEL VAPOR HOSE 1 PO ARSI 1
08 6GUV-360003-6001 FUEL VAPOR HOSE 2 AR R EIL 1
09 6GU#-360004-6000 FUEL VAPOR HOSE 3 BRHE AR BT 1
10 6GU#-360005-6000 FUEL VAPOR HOSE 4 AR R EIV 1
11 6GU#-360007-6000 LH FUEL DESORPTION PIPE AN BB E 1
12 6GU#-360008-6000 RH FUEL DESORPTION PIPE G HBRBE 1
13 30601-108010 CLAMP A8 IREAS 4 A8
14 30601-110010 CLAMP A10 IRiE 4 A10
15 30601-111010 CLAMP Al1 IREALL 4 All
16 30601-112010 CLAMP A12 R 2 A12




F413E5% 28 & R/AIR FILTER ASSY

7

F41 =838 AIR FILTER

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
02 0HU0-111100 FILTER ELEMENT R 1
03 30601-120030 CLAMP A20 IR§EA20 1 A20
04 30601-110010 CLAMP A10 NG 1 A10
05 0HUO0-110010 BRACKET, SECONDARY GULP VALVE RIS ERES 1
06 30601-117020 CLAMP IREAL7_QC/T621_A17 4 A17
07 0HU0-110002-10000 AIR OUTLET PIPE, GULP VALVE WwSERHsE 1
08 0HU0-110001-10000 AIR INLET PIPE, GULP VALVE WSS 1
09 30112-050012410 SCREW ASSY M5x12 2ETEEH 2 M5x12
10 30601-118021 CLAMP A18 IREALS 1 A18
11 0HU0-111006-10000 AIR OUTLET PIPE, CRANKCASE mimEHaE 1
12 0HUO0-111000-20000 AIR FILTER ASSY =5EaRAs 1
13 0HU0-179000 GULP VALVE RS 1 |




E01-1 _RTT 4 ERIUPPER & LOWER CRANKCASE




E01-1 R TEEMMFAED S A UPPER & LOWER CRANKCASE

Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0HU0-012300 PLATE,OIL SHIELDING HESIRIRAN 1
02 0700-011104 GUARD, BREATHER IR 2SR 1
03 0700-012006 PLATE, LOWER CRANKCASE TFEREIR 1
04 0700-070001 PLATE, OIL PIPE1 THETER 1
06 0HU0-0100A0-0BP00 CRANKCASE ASSY RS EERE 1
07 0700-010001 RING 62, BEARING & LERER62 1
08 0HUO0-0660A0 GEARSHIFT COVER TRYEZ S 1
09 0700-011410 BREATHER ASSY IR BRI &4 1
10 0700-012500 SWITCH, OIL PRESSURE WU EIREFF X 1
11 0700-011402-1000 OIL RETURN HOSE [ELHE 1
12 0700-011310 OIL PIPE 5 ISHEVEHE 1
13 0700-0112A0-1BP00 OIL PIPE 4 ISHEIVEHY SERE 1 MAUD SPIRIT BLACK
13 0700-0112A0-1BY00 OIL PIPE 4 THEIVEH KR 1 NANO BLACK
14 0700-070300 OIL PIPE 1 SHEISH 1
15 0700-012210 OIL PIPE 3 IEHESHE 1
16 0700-012710 OIL PIPE 2 IHEISH 1
17 0700-011102-00001 STUD M10x57 NELMEAE 1
18 0700-011103 PIPE BREATHER e k= 1
19 30410-01000 ROLLER 10x14 EtEEF10X14 3 10X14
20 30403-02200 NEEDLE BEARING HK2212 SREHRHK2212 1 HK2212
21 30403-01300 NEEDLE BEARING HK1312 SREHAHK1312 1 HK1312
22 0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT LN ES) 1 40x62x8
23 0700-011112 O-SEAL RING 29x2.5 O Z £ 1 29x2.5
24 0700-066006-00002 OIL LIMIT PLUG PRIHENA 1
25 0700-012105-00001 PLUG, MAIN OIL RAIL FHEHE 1
26 0HU0-011106 PLUG, UPPER CRANKCASE FiEmiE 1
27 0180-014010 WIRE CLAMP “XEE 1
28 0010-080013-0010 BOLT M6x22 12fe 2 M6x22
29 0010-080010-00001 BOLT 1252 7
30 0700-012107-00001 DOWEL PIN, TRANSMISSION SPRING ettt S e 1
31 0010-021019-0010 BOLT M6x12 12fe 2 M6x12
32 0700-066004-00001 BOLT M7x30 2ie 6 M7x30
33 0700-066007-00001 BOLT M7x26 1BFEM7 %26 3
34 0700-011105-00002 BOLT 1258 6
35 0700-012012-00002 SCREW 12457 2
36 0700-011403 DAMPER, OIL RETURN HOSE EHERERRE 1
37 30601-211550 STEEL BAND CLAMP B11.5 N EHEB11.5 2 B11.5
38 0700-011401 CONNECTING PIPE BREATHER R BR Y 1
39 0700-012104-00002 SCREW PLUG M6, OIL PASSAGE SHIEZEEM6 1 M6
40 0700-022018 SOLID PIN 8x14 SO 3 8x14
41 0700-012201 O-SEAL RING 5x2 O Z+irE 3 5x2
42 0700-066005 PLUG 6 #3L6 2 6
43 0700-011202 O-SEAL RING ORI 3 8.2x1.90
44 0700-012701 O-SEAL RING ORYZ I 10%2 2 10x2
45 0700-070003 O-SEAL RING 14x2.5 OB 2 14x2.5
46 0HU0-011107 SHAFT SLEEVE hE 2
47 0700-012007-00001 BOLT M7x40 2 6 M7x40
48 0700-012004-00001 BOLT 1258 3
49 0700-012003-00001 BOLT 2ie 2
50 0700-012011-00001 BOLT M8x50 1252 1 M8x50




51 0700-012009-00001 BOLT M7x34 2ie 1 M7x34
52 0700-012005-00001 BOLT M7x47 124 1 M7x47
53 0700-011001-00001 BOLT M8x110 1248 3 M8x110
54 0700-011002-00001 BOLT M8x120 2 1 M8x120
55 0700-012001-00002 BOLT 1242 4

56 0700-012008-00001 BOLT M9x83 12 2 M9x83
57 0700-012002 WASHER HE 6 9.2x19x2.3
58 0010-022012 WASHER 8 HES 3 8

59 0800-011400 NOZZLE VALVE ASSY Mg MR 24 2

60 01A0-056004 DOWEL PIN EfEHE6x12 1 6x12




h&Z M 78 B/ RIGHTSLEFT SIDE COVER




E01-2-A A&KEMIZES SR, RIGHT&LEFT SIDE COVER
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 0700-065205 GROUND CABLE, AUXILIARY BN 1
02 30406-00401 ROLLER NEEDLE P4x7.8 B5tP4x7.8 4 P4x7.8
03 0110-013030 O-SEAL RING 18x3.55 O Z iR 1 18x3.55
04 01A0-012003 O-SEAL RING 35x3.5 O Z L 1 35x3.5
05 0700-065301-10000 HOLDER % FE 1 FOR THE AMBASSAD(
06 0700-013002-10000 GASKET, RH SIDE COVER alEEE R 1
07 0700-014002-10000 GASKET, LH SIDE COVER AMEEER 1
08 0700-065202-10000 GASKET, TRANSMISSION COVER S Lt 1
09 01A0-012002-0BY00 STRAINER COVER TN 1
09 01A0-012002-0BP00 STRAINER COVER TS 1 MAUD SPIRIT BLACK
09 0HUV-013011-1100 PLUG, RH SIDE COVER al=EEE 1
10 0HU0-014001-1BP00 LH SIDE COVER = 1
10 0HUV-014001-1000-0BY00 LH SIDE COVER M= 1 NANO BLACK FOR CF700-2C VEHICLE
11 0HU0-013001-1BP00 RH SIDE COVER (MATTE BLACK) ali= 1 MUAD SPIRIT BLACK
11 0HU0-013001-1BY00 RH SIDE COVER (SHINY BLACK) Gz 1 NANO BLACK
12 0700-065201-4BP01 GEARSHIFT COVER Hapith T 1 MAUD SPIRIT BLACK
12 0700-065201-4BY01 GEARSHIFT COVER e 1 NANO BLACK
13 0700-013008 PLUG, OIL FILLING Ji[INzEES 1
14 0700-065204 CONTACTOR Bk sk 1
15 0700-013100-00001 VIEWER, OIL LEVEL HEESREAS 1
16 0700-013005-30000 LABEL, OIL CAPACITY I EIREEARES 1 SHORT, ENGLISH
16 0700-013005-20000 LABEL, OIL CAPACITY N BEARES 1 SHORT, CHINESE
17 30128-060016830 SCREW M6x16 25T 1 M6x16
18 0010-080008 DOWEL PIN EfIFHDO8X14 4 8X14
19 30403-01200 NEEDLE BEARING HK1210 IREHREHK1210 2 HK1210
20 30403-01300 NEEDLE BEARING HK1312 SREHHAHK1312 1 HK1312
21 0010-080009 OIL SEAL JHES 1 12x20x5
22 0700-065220 OIL SEAL 13x22x5.5 TS 1 13x22x5.5
23 01A0-013005 O-SEAL RING O Z LI 1 13x2
24 0010-060010 WASHER 10 HE10 1 10
25 0700-013003-10000 HOLE CAP, TIMING INSPECTION IEASIERFLEE 1
26 0180-013208-0010 BOLT M6x45 2ie 2 M6x45
27 0010-013009-0010 BOLT M6x40 2 1 M6x40
28 0010-060012-0010 BOLT M6x30 1244 3 M6x30
29 0010-013008-0010 BOLT M6x35 2ie 2 M6x35
30 0700-065210 REVERSE SENSOR ASSY B REsAN 1
31 0010-023010-0010 BOLT M6x20 1244 3 M6x20
32 0010-021017-0010 BOLT M6x25 2ie 23 M6x25
33 0020-011018-00001 BOLT 1242 1
34 0700-014003 WIRE CLIP e 1
35 0700-066005 PLUG 6 36 1 6
36 0700-065203 SPRING R 1
37 0HU0-013009 RETAINER PN =] 1




M %2 i B/OIL PAN




E01-3 HERDSA  OIL PAN
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 0700-015004-10000 GASKET, OIL PAN SHESHE 1
02 0700-015003 HOLDER, OIL STRAINER LR E R ER 1
03 0700-015002 OIL STRAINER HLEHEER 1
04 0HU0-015001-1BP02 OIL PAN HETS 1
05 0010-021014 WASHER 12 HE12 1 12
06 0180-011500 DRAIN BOLT, MAGNETIC M12X1.5 B RUHIRE 1 M12x1.5
07 0010-080010-0010 BOLT 1242 2
08 0010-021017-0010 BOLT M6x25 2ie 10 M6x25




K fr#% 24 B B/CYLINDER HEAD COVER




— .
E02-1 SII=ZE=4EEE  CYLINDER HEAD COVER
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0HU0-021001-1BP00 CYLINDER HEAD COVER SilE=s 1
02 0700-021400-00010 SEAL RING, CYLINDER HEAD COVER S ES%T1E 1 SHU YAUN MACHINE
03 0180-014010 WIRE CLAMP SEES 1
04 0700-021005 PRESS PLATE EiR 2
05 0HU0-013002-2BP00 BRACKET, CLUTCH CABLE Eaeshis e 1
06 0HU0-021300 SEAL RING, SPARK PLUG KIS E IR 2
07 0700-021200 SEAL RING, CYLINDER HEAD COVER BOLT Sl ESREEHE 4
08 0700-021003-00001 BOLT, CYLINDER HEAD COVER S ES12E 4
09 0010-021019-0010 BOLT M6x12 12 2 M6x12
10 0HU0-021004-1BP00 CAP, ONE-WAY VALVE HnEE 1 MAUD SPIRIT BLACK
11 0010-023010-0010 BOLT M6x20 122 2 M6x20
12 0700-178000 IGNITION COIL EUOKEE 2
13 0MQB-021100-20001 SPRING VALVE ASSY ERHRES 1




E02-2 S #4=R(1)/CYLINDER HEAD(1)

~] =




EQ2-2 StIEZ9 R (1) CYLINDER HEAD (1)
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 0HU0-022002 INNER HEX SCREW M6x30 A ABEFESLIRETM6 X 30 2
02 0700-022100-0001 GASKET KIT, CYLINDER HEAD SEEH A 1
03 0700-022320-1000 AIR INLET PIPE HEEEM 2
04 0HU0-022200-3BP00 CYLINDER SELEEERMYE 1
05 30102-060016810 SCREW 1257 4
06 0180-022003-00001 STUD L2 4
07 0060-030004-0030 WASHER 6x10.4x1.6 HE 2 6x10.4x1.6
08 0010-080008 DOWEL PIN EfIFHO8X14 6 8X14
09 0700-022018 SOLID PIN 8x14 SN 2 8x14
10 0700-022019 WASHER BHE 1 12.5x20x1
11 0700-022236 PLUG, PT1/2 HE1E1/2 3
12 0700-022013-00001 BOLT M10x158, CYLINDER HEAD SElERE 4 M10x158
13 0700-022204 HEX FLANGE BOLT M6x45 INABIE=HIEE 12 M6X45
14 0700-022014-10001 BOLT M10x176, CYLINDER HEAD StEERE 1 M10x176
15 0700-022015-00002 BOLT, CYLINDER HEAD SRR 1
16 0700-022330 CLAMP, AIR INLET PIPE HAERHAN 2
17 0700-022016 WASHER 10.5x19x2.3 HE 6 10.5x19x2.3
18 018B-022810 WATER TEMPERATURE SENSOR KiR(EREs 1
19 0700-022500-0001 THERMOSTAT iEes 1
20 0700-022011 O-SEAL RING 44.5x2.5 O ZEiHE 1 44.5x2.5
21 0HU0-022009-0BP00 THERMOSTAT CAP DRSS 1 MAUD SPIRIT BLACK MATTE
21 0HU0-022009-0BY00 THERMOSTAT CAP R 1 NANO BLACK SHINY
22 0010-023010-0010 BOLT M6x20 124e 3 M6x20
23 0700-022012 GASKET, EXHAUST PIPE HES BRI 2




E02-3 i35} E2)/CYLINDER HEAD(2)

Vi

E02-3 SIIE9oR (2) CYLINDER HEAD (2)

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)

01 0700-022001-20000 INTAKE VALVE anmill 4

01 0700-022001-30000 INTAKE VALVE WS 4 Optional
02 0700-022002-20001 AIR EXHAUST VALVE HESID 4

02 0700-022002-30000 EXHAUST VALVE HES1D 4 Optional
03 0700-022003 UPPER SEAT, VALVE SPRING S 5EE FRE 8

04 0700-022004 LOCK CLIP, VALVE S8k 16

05 0700-022005-10100 TAPPET B 8 T=3.20

05 0700-022005-10200 TAPPET B 8 T=3.22

05 0700-022005-10300 TAPPET B 8 T=3.24

05 0700-022005-10400 TAPPET B 8 T=3.26

05 0700-022005-10500 TAPPET B 8 T=3.28

05 0700-022005-10600 TAPPET B 8 T=3.30

05 0700-022005-10700 TAPPET B 8 T=3.32




05 0700-022005-10800 TAPPET B 8 T=3.34
05 0700-022005-10900 TAPPET B 8 T=3.36
05 0700-022005-11000 TAPPET B 8 T=3.38
05 0700-022005-11100 TAPPET FEE 8 T=3.40
05 0700-022005-11200 TAPPET B 8 T=3.42
05 0700-022005-11300 TAPPET B 8 T=3.44
05 0700-022005-11400 TAPPET FEE 8 T=3.46
05 0700-022005-11500 TAPPET B 8 T=3.48
05 0700-022005-11600 TAPPET B 8 T=3.50
05 0700-022005-11700 TAPPET B 8 T=3.52
05 0700-022005-11800 TAPPET B 8 T=3.54
05 0700-022005-11900 TAPPET B 8 T=3.56
05 0700-022005-12000 TAPPET B 8 T=3.58
05 0700-022005-12100 TAPPET B 8 T=3.60
05 0700-022005-12200 TAPPET FEE 8 T=3.62
05 0700-022005-12300 TAPPET B 8 T=3.64
05 0700-022005-12400 TAPPET B 8 T=3.66
05 0700-022005-12500 TAPPET FEE 8 T=3.68
05 0700-022005-12600 TAPPET B 8 T=3.70
05 0700-022005-12700 TAPPET B 8 T=3.72
05 0700-022005-12800 TAPPET B 8 T=3.74
05 0700-022005-12900 TAPPET B 8 T=3.76
05 0700-022005-13000 TAPPET B 8 T=3.78
05 0700-022005-13100 TAPPET B 8 T=3.80
05 0700-022005-13200 TAPPET B 8 T=3.82
05 0700-022005-13300 TAPPET B 8 T=3.84
05 0700-022005-13400 TAPPET B 8 T=3.86
05 0700-022005-13500 TAPPET B 8 T=3.88
05 0700-022005-13600 TAPPET FEE 8 T=3.90
05 0700-022005-13700 TAPPET B 8 T=3.92
05 0700-022005-13800 TAPPET B 8 T=3.94
05 0700-022005-13900 TAPPET B 8 T=3.96
05 0700-022005-14000 TAPPET B 8 T=3.98
05 0700-022005-14100 TAPPET B 8 T=4.00
05 0700-022005-14200 TAPPET B 8 T=4.02
05 0700-022005-14300 TAPPET B 8 T=4.04
05 0700-022005-14400 TAPPET B 8 T=4.06
05 0700-022005-14500 TAPPET B 8 T=4.08
05 0700-022005-14600 TAPPET B 8 T=4.10
05 0700-022005-14700 TAPPET FEE 8 T=4.12
05 0700-022005-14800 TAPPET B 8 T=4.14
05 0700-022005-14900 TAPPET B 8 T=4.16
05 0700-022005-15000 TAPPET B 8 T=4.18
05 0700-022005-15100 TAPPET B 8 T=4.20
05 0700-022005-15200 TAPPET B 8 T=4.22
05 0700-022005-15300 TAPPET B 8 T=4.24
05 0700-022005-15400 TAPPET B 8 T=4.26
05 0700-022005-15500 TAPPET B 8 T=4.28
06 0700-022006 LOWER SEAT, VALVE SPRING SIS TEE 8

07 0700-022007-10000 SPRING, VALVE =) 8 HANG ZHOU SPRING
08 0700-022400-1000 SEAL RING, VALVE STEM SIS EANG 8




L&k S ICYLINDER BODY

V.

E02-4 SEASEE, CYLINDER BODY
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0060-030003-00001 INNER HEX BOLT A FERELIZE 2
02 0HU0-023001-3BY01 CYLINDER SELAR 1 NANO BLACK fith OHU0-040007-20010 & OHUO-040007-
03 0700-023002-0001 GASKET, CYLINDER SRS E 1
04 0HU0-040007-20010 PISTON iEE 2 use with 0HU0-023001-30000
04 0HU0-040007-20020 PISTON EE 2 use with 0HU0-023001-30000
05 0HU0-040008 PISTON PIN TEEE 2
06 0700-0400A0 PISTON RING ASSY EEREES 2
07 0700-023004 WASHER HE 1 8.5x15.5x2
08 0700-040009 CIRCLIP, PISTON PIN et sizt=lio 4
09 0700-022018 SOLID PIN 8x14 SN 2 8x14
10 0700-023003-00001 BOLT 1242 1
11 0700-022016 WASHER 10.5x19x2.3 BHE 1 10.5x19x2.3
12 0700-011111-00001 NUT 126G 1
13 0700-023005 RESTRICTION PLUG TR 1




RESAEE5 RICAMSHAF T |




E02-5 BEeSi&Eahn ik CAMSHAFT

Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 0700-024002-0001 TIMING SPROCKET 1FERJ$ERS 2 1-3 GEAR
02 0MQ0-024400 TENSIONER ASSY KEERAN 1
03 0700-022017 CHAIN GUIDE BLOCK Skt 1
04 0MQ0-024006 CHAIN GUIDE B SR 1
05 0MQ0-024300 TENSION PLATE ASSY RERBE 1
06 0700-024500 CAMSHAFT, EXHAUST HES 0 mAR A 1
07 0HU0-024400 CAMSHAFT, AIR INLET HSOEC A 1
08 30004-060010150 BOLT M6x10 2ie 4 M6x10
09 C3H0-023006 WASHER HE 1 16x22x1.5
10 0700-024200-00030 TIMING CHAIN IERTSESRAB 1
11 0MQ0-024001 SCREW PLUG M16x14 125 1
12 0700-024003 RETAINER it =) 5 2
13 0700-024008-00001 PIN SHAFT PR S 1
14 30406-00501 ROLLER NEEDLE P5x7.8 RETP5X7.8 2 P5X7.8
15 0A70-012007 PLUG L 1




E03 MRS/ MAGNETO

E03  ®EEHNEEL  MAGNETO
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0110-090009-00002 INNER HEX SCREW A7~ AEFESLIRET 3
02 0700-030001-00001 PLATE [ELER 1
03 0700-032000-10000 MAGNETO STATOR HENEFEHS 1 SUMITOMO PLUG
04 0700-031000 MAGNETO ROTOR HEBHEFES 1
05 0700-091001 COUPLING EIEETRS 1
06 0060-030003-00001 INNER HEX BOLT A7~ EEE LR 3
07 0700-040001-20000 BOLT M12x1.25x45 IEFEM12x1.25%45 1
08 0010-090006-00001 SCREW 1257 1
09 0700-040002-00001 WASHER HE 1 12.5x33x5
10 0060-030004-0030 WASHER 6x10.4x1.6 HE 3 6x10.4x1.6
11 0700-091200 CLUTCH, ONE-WAY e ety 1 refer 12
12 0700-091000 OVERRIDING CLUTCH ERESEAN 1




E04-1 HiREFTER1)/CRANKSHAFT &CONNECTING ROD(1)

7

. .
E04-1 HER3ERSEL (1) CRANKSHAFT &CONNECTING ROD (1)
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0HU0-041203 BOLT, CONNECTING ROD EMIREE 4
02 0HUO0-041100 CRANKSHAFT ASSY HhEmZEE 1
03 0HU0-041200-00012 CONNECTING ROD ASSY EFEG 2 Fric 1 41.000 ~ @41.005
03 0HU0-041200-00021 CONNECTING ROD ASSY EFAG 2 Fric 2 ©41.005 ~ 41.010
03 0HU0-041200-00031 CONNECTING ROD ASSY EFFEE 2 Fric 3 ©41.010 ~ @41.015
04 0700-041204 NUT, CONNECTING ROD ETIRE 4
05 0700-011003-00011 MAIN PLAIN BEARING TR 6 I
05 0700-011003-00021 MAIN PLAIN BEARING TR 6 II
06 0700-041001-30020 PLAIN BEARING, CONNECTING ROD ETHHER 4 BLUE 1.488~1.491
06 0700-041001-30010 PLAIN BEARING, CONNECTING ROD ETHHE 4 BLACK 1.485~1.488
06 0700-041001-30030 PLAIN BEARING, CONNECTING ROD EHHE 4 GREEN 1.491~1.494
06 0700-041001-30040 PLAIN BEARING, CONNECTING ROD ETHER 4 YELLOW 1.494~1.49]
06 0700-041001-30050 PLAIN BEARING, CONNECTING ROD EHHE 4 RED 1.497~1.500




E04-2 Hs%HT-RA(2)/CRANKSHAFT &CONNECTING ROD(2)

Vi g

. .
E04-2  HEEMHSEL (2) CRANKSHAFT &CONNECTING ROD (2)
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0700-012013-00002 BOLT 12ie 2
02 0700-040005-10000 PULSING ROTOR, CRANKCASE HRAHEE R A £ 1
03 0700-178000 IGNITION COIL EUOKEE 2 DACY
04 0700-012400-10000 TRIGGER A ERAl 1
05 0700-170200 SPARK PLUG KEEERN 2
06 0700-040003-00001 BOLT M8x23 BEREM8 X 23 1
07 0700-040004 WASHER BHE 1 8.5x28x0.8




E05 B &3 B H/CLUTCH ASSY

V-

EO5 BE&2ERA(GBoIES2E) CLUTCH (SLIPPING CLUTCH )
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 0HU0-051003 STEEL PLATE B MEB 1
02 0HU0-051300 FRICTION DISC B BRI 4B 4
03 0HU0-051002 STEEL PLATE A A 5
04 0HU0-051200 FRICTION DISC A BERR 5 ZR{EEA 3
05 0700-013007-10000 WASHER 12.5x18.5x0.6 HE 1
06 0HU0-013200-2BP00 CLUTCH CONTROL SHAFT ASSY EEEHAN 1
07 0HU0-050004 TIE-ROD HItT 1
08 0HU0-051000-10010 CLUTCH SUB ASSY EASENERR 1 H PRIMARY DRIVEN
09 0HU0-051006 BOLT M6x35 2ie 3
10 0700-061002-00002 NUT 12 1
11 0700-061003 CIRCLIP 20 M 20 1 20
12 0700-061005 WASHER HE 2 25.5x47x2.5
13 0A70-011007 WASHER 20x40x1 HE 1 20x40x1
14 0HU0-051004 SPEING EE= 3
15 0700-061004-00010 SHAFT SLEEVE, CLUTCH ESESHE 1
16 0HU0-013006 SPRING, CLUTCH CONTROL LEVER EosSRITHE 1




E06-1 #HsRESH MR 1)/ TRANSMISSION

SYSTEM(1)

. N
E06-1  HaRiEnEEAk (1) TRANSMISSION SYSTEM (1)
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 30406-00401 ROLLER NEEDLE P4x7.8 R51P4x7.8 3 P4x7.8
02 0700-060004-1000 FORK, MAIN SHAFT FihkY 1
03 0700-060002-1000 SHIFT FORK, COUNTERSHAFT kA 2
04 0700-063001-10001 SHIFT DRUM YA 1
05 0700-063002 CAM, GEARSHIFT DRUM ER2E 1
06 0700-066008 PLATE 2 HiR2 1
07 0700-063003-00001 SHIFT LOCATION DRUM R 1
08 0700-063100-30001 GEAR SENSOR ek 1 For 700-2A/700-2C
09 0700-066009 PLATE 3 HiR3 1
10 0700-060003 FORK SHAFT, MAIN SHAFT FimR XA 1
11 0700-060001 SHIFT FORK, COUNTERSHAFT Bl%he S A 1
12 0010-090006-00001 SCREW 1257 1
13 0700-066010-00001 SCREW, BEARING PLATE AR EARIRET 2
14 30400-02504 BEARING RIABKEHR 1
15 0010-023008-0010 BOLT 122 1
16 30128-060040700 SCREW M6x40-H 125] 1 M6x40-H




E06-2 HeRASHMM(2) TRANSMISSION SYSTEM(2) |




\ 4 A >
E06-2 REENESRL (2) TRANSMISSION SYSTEM (2)
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 30801-03005 CIRCLIP30 S=1.5 $430S=1.5 1 30
02 0700-062009 WASHER 30x38.5x1.5 HE 1 30x38.5x1.5
05 0700-062030 SPROCKET, OUTPUT E AN 1
16 0700-011108 PRESS TOOL, SHAFT SLEEVE HHEER 1
17 0HU0-066003 GUARD 1 Hirl 1
18 0180-014009-00001 SCREW, PRESS PLATE SHESFIRIRET 2
19 0HU0-062002 WASHER 20.5x32x1.2 s 1
20 0700-062012 WASHER 25x39x2 BB 1 25X39x2
21 0700-061006 BUSHING 28x14 EE 1
22 0700-061016 CIRCLIPS FOR SHAFT20 AR 20 2 20
23 0700-061009 CIRCLIPS FOR SHAFT28 Ah A28 3 28
24 0700-066002 BEARING 25x62x17 L 1 25x62x17
25 0700-010100 BEARING 25x62x17, COUNTERSHAFT L 1 25x62x17
26 0HU0-061100 NEEDLE BEARING K20x28x16 REHHR 2
27 0800-062205 O-SEAL RING 25x2 O£ 1 25x2
28 0700-061012 BUSHING 28x14.7 iiRE28x14.7 1
29 0700-062007 BUSHING 29.65 HERE 1
30 0700-062016 NUT, COUNTER PULSE OBk B 1
31 0700-062013-20000 COLLAR, COUNTERSHAFT SihimE 1 FOR THE AMBASSAD(
32 0HU0-061002-10000 WASHER 20.5x32x1.5 HME 1 20.5x32x1.5
33 0700-062005 WASHER TERE 1
34 0700-062003 WASHER 20.4x25x0.5 HE 1 20.4x25%0.5
35 0700-062015 WASHER PHnERRE 1
36 0700-061008 WASHER A 3
37 0HU0-061000-10001 MAIN SHAFT FimEb 1
38 0HU0-062000-10001 COUNTERSHAFT AR 1




20 & (3)/TRANSMISSION SYSTEM(3)

V-

. .
E06-3-V2 A TNERER (3) TRANSMISSION SYSTEM (3)
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0700-065100-20000 GEARSHIFT SHAFT SUB ASSY HaRUEM D ERE 1 20218/27
02 0700-064002 SPRING, SWING ARM, GEARSHIFT TP ES 1
03 0700-064001 WASHER HE 1
04 0700-064100 SWING ARM, GEARSHIFT HARUTERTPERE R4 1
05 0700-064003 SLEEVE, SWING ARM, GEARSHIFT HaRYTE AT PEEE e 1
06 30102-060016810 SCREW 1257 1




E07 Y3EZS5/LUBRICATION SYSTEM




EQ7 VEHBE%  LUBRICATION SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0700-070004 SPROCKET, OIL PUMP HUHRZRE 1 Huzhou Shuangshi
02 0700-070400 CHAIN GUIDE, OIL PUMP VARG SRAN 1
03 0700-071001 SHAFT, OIL PUMP H HZRAH 1
04 0MQ0-070200 OIL FILTER ASSY VLR eSSk 1 CHINESE
05 0700-012600-1000 RELIEF VALVE, OIL HABR R+ 1
06 0700-071006-00001 COVER, OIL PUMP HUREREE 1
07 0700-071004 INNER ROTOR, MAIN OIL PUMP FHHRERNET 1
08 0700-071008 INNER ROTOR, AUXILIARY OIL PUMP BN LREREETF 1
09 0700-071002 OIL PUMP HUHZEIK 1
10 0700-012106-00002 BOLT, OIL FILTER HREL =2 1
11 0700-070110 OIL SUCTION PAN ASSY HESH 1
12 0010-021017-0010 BOLT M6x25 1258 3 M6x25
13 0010-090006-00001 SCREW 1257 1
14 0700-064001 WASHER HE 1 6.3x16.3x1.2
15 30406-00400 ROLLER NEEDLE P4x15.8 RE 3 P4x15.8
16 0700-070101 GASKET, OIL SUCTION PAN AR ZEE 1
17 0700-070500 CHAIN, OIL PUMP VAR sEEA G 1 Huzhou Shuangshi
18 0700-070005 BOLT M6x20 1242 1 20, LEFT-HAND THRI
19 0700-070002-00001 SCREW M6x9 BBETM6 %9 1
20 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHVHZEINEF 1
21 0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP BINLAZRINEF 1
22 0700-012701 O-SEAL RING OBV 102 1 10x2




KE S B/WATER PUMP

EO8 KZELERY  WATER PUMP

Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 30406-00401 ROLLER NEEDLE P4x7.8 RwEP4%7.8 3 P4x7.8
02 0010-080011 WASHER 6x12x1 HE 2 6x12x1
03 0700-081001-1BY00 WATER PUMP IKZEIK 1 SHINY BLACK
03 0700-081001-1BP00 WATER PUMP IKZRIK 1 MAUD SPIRIT BLACK (MATTE BLACK)
04 0700-080001-1BP00 WATER PUMP COVER KE= 1 MAUD PSIRIT BLACK MATTE BLACK
04 0700-080001-1BY00 WATER PUMP COVER KEE 1 SHINY BLACK
05 0700-081200 WATER SEAL ASSY FKEF4BR 1
06 0700-080003-00001 IMPELLER, WATER PUMP KEMHE 1
07 0010-080013-0010 BOLT M6x22 12 1 M6x22
08 0010-013009-0010 BOLT M6x40 2ie 3 M6x40
09 0700-081100 OIL SEAL EiES) 1
10 0700-081002 SEAL RING, WATER PUMP HOUSING IKEAFRZIIE 1
11 0700-080002 SEAL RING, WATER PUMP COVER KEEEHE 1
12 0700-081004 O-RING 37x2.5 ORYZRTIREI37X2.5 1
13 0010-021019-0010 BOLT M6x12 12 1 M6x12
14 0010-060012-0010 BOLT M6x30 2ie 2 M6x30




EH A% ERISTARTING SYSTEM

E09 [SmhE%  STARTING SYSTEM
Item No. Parts Number Parts Name(EN) Parts Name(CN) ty Specification Remark(s)
01 0700-090003 SHAFT, MIDDLE GEAR chja] g5t 4 2
02 0010-080013-0010 BOLT M6x22 2ie 2 M6x22
03 0700-090002 STARTING GEAR FCEPEAE 1
04 0700-094000-10001 GEAR ASSY, STARTING MOTOR R AR AL 1
05 0HU0-093000 START MOTOR ACENEBAM 1
06 0700-092000-0001 DUAL GEAR SEKSEC A 1 1-3 GEAR
06 0700-090004 DUAL GEAR WEALSES 1
07 0700-090001 WASHER BE 1 29.2x48x1.2




E16 “FATi = S/BALANCER SHAFT

E16 SFEmmmp;  BALANCER SHAFT
Item No. Parts Number Parts Name(EN) Parts Name(CN) Qty Specification Remark(s)
01 0HU0-160000-20010 BALANCER SHAFT ASSY SRR 1 MARK A
01 0HU0-160000-20020 BALANCER SHAFT ASSY ST R 1 MARK B
02 0700-011004-00011 PALIN BEARING, BALANCER SHAFT i E 4
02 0700-011004-00021 PALIN BEARING, BALANCER SHAFT SR 4




| | z
= s i
El7 T5IJEEFIESHEE THROTTLE&INIJECTOR
Item No. Parts Number Parts Name(EN) Parts Name(CN) Q Specification Remark(s)
1 0HUO0-173000 THROTTLE BODY ASSY TSNS
0HU0-171000 OIL TRAIL ASSY TSR,

I—ll\JI—ll—lq

2
3 0HUO0-171100 FUEL INJECTOR
4

0HU0-173200 AIR INTAKE PRESSURE SENSOR HSEDERES




